



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17462

No. T5/922/2021-22/RNK-TVPM

Date: 27.12.2023

Ref:- Your request letter no.12/AEE/LSGD/VBP/2022(1) dtd.23.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Construction of building for Thellickachal Phoenix library in Pullampara GP.

Amount:1416/-

Invoice No. 4542

Invoice Date: 27.12.2023

To The Assistant Engineer
Vamanapuram BP.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	06.12.2023	600	26.67
2	M ₂₀	06.12.2023	510	22.67
3	M ₂₀	06.12.2023	500	22.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17463

No. T5/922/2021-22/RNK-TVPM

Date: 27.12.2023

Ref:- Your request letter no.108/AEE/LSGD/VBP/2023 dtd.20.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Vamanapuram BP 2023-24 - Panayamuttom Kudavanasu SC colony road renovation in Nanniyode Grama panchayath

Amount: 1416/-

Invoice No. 4543

Invoice Date: 27.12.2023

To The Assistant Engineer
LSGD , Vamanapuram BP.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	08.12.2023	340	15.11
2	M ₂₀	08.12.2023	320	14.22
3	M ₂₀	08.12.2023	320	14.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17464

No. T5/922/2021-22/RNK-TVPM

Date: 27.12.2023

Ref:- Your request letter no.108/AEE/LSGD/VBP/2023 dtd.21.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:LSGA-EW-LAC-ADS-2022-23 - Kattakkode Bhadhanipuram Nadukani road.

Amount:1416/-

Invoice No. 4544

Invoice Date: 27.12.2023

To The Assistant Engineer
LSGS Sub Division,
Vamanapuram BP.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	12.10.2023	700	31.11
2	M ₂₀	12.10.2023	710	35.56
3	M ₂₀	12.10.2023	680	30.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17466

No. T5/922/2021-22/RNK-TVPM

Date: 27.12.2023

Ref:- Your request letter dtd.27.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:AF-IP Slab.

Amount:1416/-	Invoice No. 4548	Invoice Date: 27.12.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited
Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
M25/15.11.2023	M ₂₅	15.11.2023	680	30.22
M25/15.11.2023	M ₂₅	15.11.2023	580	25.78
M25/15.11.2023	M ₂₅	15.11.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17467

No. T5/922/2021-22/RNK-TVPM

Date: 27.12.2023

Ref:- Your request letter dtd.27.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:AF-2P Slab.

Amount:1416/-	Invoice No. 4548	Invoice Date: 27.12.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited
Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
M25-22/11/2023	M ₂₅	22.11.2023	780	34.67
M25-22/11/2023	M ₂₅	22.11.2023	900	40.00
M25-22/11/2023	M ₂₅	22.11.2023	650	28.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17468

No. T5/922/2021-22/RNK-TVPM

Date: 27.12.2023

Ref:- Your request letter no.SCTL/PRJ/210/219/PMM/8380 dtd.26.12.2023.

Testing of: 2 no's of concrete cube supplied for testing compressive strength.

Project:Development of Smart Roads and underground ducting including utility shifting of water supply & power lines in ABD area - Road ID 70 (Sreepadam Street)-Drain cover slab.

Amount:1416/-	Invoice No. 4546	Invoice Date: 27.12.2023
---------------	------------------	--------------------------

To The Assistant Manager (Civil)
Smart City Thiruvananthapuram Ltd(SCTL).

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	28.11.2023	630	28.00
2	M ₂₅	28.11.2023	660	29.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17469

No. T5/922/2021-22/RNK-TVPM

Date: 27.12.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Stories in the Sky.

Code

no. Shear wall and column.

Amount:1416/-	Invoice No. 4549	Invoice Date: 27.12.2023
---------------	------------------	--------------------------

To M/s iCloud Homes Pvt Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
cube - 1	M ₃₅	22.11.2023	920	40.89
cube - 2	M ₃₅	22.11.2023	960	42.67
cube - 3	M ₃₅	22.11.2023	950	42.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17470

No. T5/922/2021-22/RNK-TVPM

Date: 27.12.2023

Ref:- Your request letter no.QA/SFS/008/128 dtd.27.12.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: SFS AMBER Blue Block

Terrace floor slab.

Amount:1416/-

Invoice No. 4550

Invoice Date: 27.12.2023

To M/s Skyline Foundation & Structures (P) Ltd.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	19.12.2023	450	20.00
2	M ₃₀	19.12.2023	460	20.44
3	M ₃₀	19.12.2023	460	20.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer